

TEST REPORT

Company: Prime Products Inc.
 Recipient: Elyse Kristinik
 Recipient Email: elyse.kristinik@primeproductsinc.net
 cc to Email: -

Test Report # 12H-02374(R1)
 Date of Issue: October 30, 2012
 Pages: Page 1 of 3
 Date Received: October 09, 2012

SAMPLE INFORMATION:

Description: 63mm Push Pull Lid with Natural Plunger
 Assortment: - Purchase Order Number: -
 SKU/style No.: - Toy Co./Agency: -
 Factory/Supplier: - Country of Origin: -
 Country of Distribution: - Labeled Age Grade: -
 Quantity Submitted: 6 pcs Recommended Age Grade: Over 6 years of age
 Testing Period: 10/10/2012 – 10/13/2012 Tested Age Grade: Over 6 years of age
 10/29/2012 – 10/30/2012

OVERALL RESULT:

PASS

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	16 CFR 1500, Federal Hazardous Substances Act (FHSA), Mechanical Hazards
PASS	16 CFR 1500.44, Flammability of Solids

ANSECO GROUP (HK) LIMITED



Keff Lau Wing Kit
 Manager, Physical Laboratory

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
 This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.
 # Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.
 ACLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

TEST REPORT

Company: Prime Products Inc.
 Recipient: Elyse Kristinik
 Recipient Email: elyse.kristinik@primeproductsinc.net
 cc to Email: -

Test Report # 12H-02374(R1)
 Date of Issue: October 30, 2012
 Pages: Page 2 of 3
 Date Received: October 09, 2012

DETAILED RESULTS:

16 CFR 1500, Federal Hazardous Substances Act (FHSA), Mechanical Hazards

Mechanical hazards evaluated as described in 16 CFR 1500.51-1500.53, as applicable.

Tested Age Grade:

Over 6 years of age

Test	Conclusion	Observation
Impact	PASS	No Sharp Points and sharp edges
Torque	PASS	No Sharp Points and sharp edges
Tension	PASS	No Sharp Points and sharp edges

16 CFR 1500.44, Flammability of Solids

Test	Conclusion	Observation
Flammability of Solids	PASS	The burn rate is less than or equal to 0.1 in/sec.

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.

This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.

Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.

ACCLASS is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.

TEST REPORT

Company: Prime Products Inc.
Recipient: Elyse Kristinik
Recipient Email: elyse.kristinik@primeproductsinc.net
cc to Email: -

Test Report # 12H-02374(R1)
Date of Issue: October 30, 2012
Pages: Page 3 of 3
Date Received: October 09, 2012

SAMPLE PHOTO:



-End Report-

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.

This test report may not be reproduced in whole or in part, without written approval of ANSECO Group (HK) Limited.

Test is not covered under ACLASS (Certificate # AT-1500) accredited listed scope.

AClass is recognized by ILAC, APLAC and IAAC as a signatory of multilateral recognition arrangements that facilitate acceptance of test internationally.